Assembly Instructions

Ttem N

O

. :F1754 F1756

Thanks for bu?ing our products.

Please study the diagram before assembling.
(Note.please don’ t fasten the screws
before attaching all the screws.)

PARTS LIST PARTS LIST
(0. DESCRIPTION Tty (No. DESCRIPTION Qo
A | Seat Frame = | 1 G | Flat washer $5/16” 11
B | Chair Back ﬂﬁ 1 H | Lock washer $5/16” Q 11
C | Front Leg 9 R | Allen bolt |¢5/167x2" [y 7
D |UNDER-FRPNT RAIL| === | 1 J | Allen bolt |¢5/16"x3-1/2" (em=m| 4
E |UNDER-LEFT RAIL | === | 1 K | Wood Screw 8x1-3/4" o> | §
\F_|uvoer-richT RaTL] == [ 1 J L | Allen Wrench| 5/16" S L1




